5118 430A A Z -+ K7 F SLIDING SYSTEM

5118P 430A 000 01

R BERES =k Bt RS 2]
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 51184301 000 NS BOX 1
2 | 07500563 024 VN E/ BEARING 1
3 | 07500560 044 VN BEARING 2
4 | 0741 0004 200 cvxs RING 2
5 | 51184304 000 FY13 GEAR 13 1
6 | 07400002 000 cury RING 1
7 | 51164302 000 ATV a— SCREW 1
8 | 5116 4304 000 F¥v46 GEAR46 1
9 | 05710005 020 F— KEY 1
10 | 03500140 822 PW WASHER 1
11 | A3600100 802 SW WASHER 1 M8 H
12 | A301 0108 001 F v bk NUT 1 M8
13 | 5116 4306 000 727y b BRACKET 1
14 | 5116 4322 000 7 I NUT 1
15 | K700 0106 020 FRILE BOLT 7
16 | 5118 4305 000 A PLATE 1
17 | 51164321 200 A PLATE 1
18 | 5116 4324 000 77 vF CLUTCH 1
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R BRES &% B~k ERSH o
LR o) PART NAME.
No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
19 | K7100108 016 FHL bk BOLT 8 M8 X 16(7T)
20 | H242 0104 020 Tt LAB SCREW 3 M4 X 20
21 | F3000104 001 FFvh NUT 5 M4
22 | K7100610 020 FRIL T BOLT 4 [ M10 X 20(77)
23 | A650 0100 600 JUV—=RA=w ) NIPPLE GREASE | 1 A-M6
24 | 5116 4356 001 T—X MOTOR 1
25 | 5116 4357 000 F1I8N— COVER 1
26 [ 52100099 100 S KINA Y Z— BAND 1
27 | 5116 4355 000 AAwTF SWITCH 2
28 | 5116 4361 003 INT A HARNESS 1
29 [ 37120315 000 AN CLIP 8
30 | 3637 0254 000 TIAFw 7NV R BAND 1
31| 51184307 000 757y bk BRACKET 1
32 | F301 0108 000 FFv bk NUT 2 M8
33 [ 5116 0685 000 AAwTF SWITCH 1
34 | H242 0104 035 Tt LAB SCREW 2 M4X35
35 | 51164321 300 JL—F PLATE 1
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